
CATALOG OF

REPLACEMENT PARTS

The Choice of Experience

EFFECTIVE MARCH 2009

MODELS
909A 919A
909E 919E
909M 919M
SLICERS



- 2 -

909 & 919 SERIES SLICERS REPLACEMENT PARTS

F-43176 (March 2009)



- 3 -

909 & 919 SERIES SLICERS REPLACEMENT PARTS

F-43176 (March 2009)

Table of Contents

5 ELECTRICAL COMPONENTS (909A & 919A)
7 ELECTRICAL COMPONENTS (909E, 909M, 919E, & 919M)
9 TOP COVER
11 BASE UNIT
13 GAUGE PLATE
15 KNIFE DRIVE MOTOR UNIT
17 KNIFE BOX
19 PRODUCT TABLE
20 POWER STROKE
23 LIFT ASSEMBLY (909 SERIES)
25 LIFT ASSEMBLY (919 SERIES)
27 SHARPENER ASSEMBLY



- 4 -

909 & 919 SERIES SLICERS REPLACEMENT PARTS

F-43176 (March 2009)

ELECTRICAL COMPONENTS (909A & 919A)

21
20

19

17

18

16

15

14
13

12

PL-58950

25

26

24

23

11

10

7
8

6

4

3

22

2

1

5

9



- 5 -

909 & 919 SERIES SLICERS REPLACEMENT PARTS

F-43176 (March 2009)

 ELECTRICAL COMPONENTS (909A & 919A)

ILLUS. PART NO. NAME OF PART AMT.
PL-58950

 1 01-402675-00896 Solenoid – Gauge Plate Lock .................................................................................................... 1
 2 01-402175-00436 Screw 3 x 3/8 Flat Hd. ................................................................................................................AR
 3 01-402675-00869 Light – Pilot (LED) ...................................................................................................................... 1
 4 01-402675-00900 Lens – Red ................................................................................................................................ 1
 5 01-402275-00425 Rivet ........................................................................................................................................... 2
 6 01-402675-00647 Guard – Toggle Switch ............................................................................................................... 1
 7 01-402675-00910 Switch – On/Off .......................................................................................................................... 1
 8 01-402675-00905 Switch – On/Off (Use On Machines With Scales) ...................................................................... 1
 9 01-404175-00703 Cord – Control ........................................................................................................................... 1
 10 01-402675-00680 Switch - Speed Control .............................................................................................................. 1
 11 01-404175-00704 Cord - Speed ............................................................................................................................. 1
 12 01-402175-01310 Mach. Screw 4-40 x 1/4 Pan Hd. ................................................................................................. 2
 13 01-402275-01010 Washer ....................................................................................................................................... 2
 14 01-404175-00688 Switch – Mag Proximity Center Plate ........................................................................................ 1
 15 01-402175-01310 Mach. Screw 4-40 x  1/4 Pan Hd. ................................................................................................. 2
 16 01-402275-01010 Washer ....................................................................................................................................... 2
 17 01-404175-00688 Switch – Mag Proximity No Travel ............................................................................................. 1
 18 01-402175-07010 Nut 4-40 Hex (SST) ................................................................................................................... 2
 19 01-402175-01310 Mach. Screw 4-40 x 1/4 Pan Hd. ................................................................................................. 2
 20 01-402275-01010 Washer ....................................................................................................................................... 2
 21 01-404175-00688 Switch – Mag Proximity Lift ........................................................................................................ 1
 22 01-404175-00701 Sensor – Meat Table .................................................................................................................. 1
 23 01-404175-00031 Cord – Plug to Switch ................................................................................................................ 1
 24 01-402175-03341 Mach. Screw 10-24 x 3/8 Pan Hd.  .............................................................................................. 1
 25 01-402275-03045 Lockwasher #10 Spring ............................................................................................................. 1
 26 01-404675-01091 Control Box Assy. ....................................................................................................................... 1



- 6 -

909 & 919 SERIES SLICERS REPLACEMENT PARTS

F-43176 (March 2009)

ELECTRICAL COMPONENTS (909E, 909M, 919E, & 919M)

6
7

8
9

10

3
4
5

1

11
THRU

15

2

PL-58945



- 7 -

909 & 919 SERIES SLICERS REPLACEMENT PARTS

F-43176 (March 2009)

 ELECTRICAL COMPONENTS (909E, 909M, 919E, & 919M)

ILLUS. PART NO. NAME OF PART AMT.
PL-58945

 1 01-404175-00031 Cord – Plug To Switch................................................................................................................ 1
 2 01-402675-00752 Breaker – Circuit (120 V., 12 Amp.) ........................................................................................... 1
 3 01-404675-01090 Box – Control Assy. .................................................................................................................... 1
 4 01-402175-01381 Screw 8-32 x 13/4 Pan Hd (Control Box Mounting)..................................................................... 2
 5 01-402275-03030 Washer (Control Box Mounting) ................................................................................................. 2
 6 01-402675-00869 Light – Pilot (LED) ...................................................................................................................... 1
 7 01-402675-00900 Lens – Red ................................................................................................................................ 1
 8 01-402675-00910 Switch – On/Off .......................................................................................................................... 1
 9 01-402675-00647 Guard – Toggle Switch ............................................................................................................... 1
 10 01-402275-00425 Rivet ..........................................................................................................................................AR
 11 01-404175-00709 Sensor – Proximity Center Plate (909M & 919M) ...................................................................... 1
 12 01-403375-01364 Bracket – Sensor Center Plate (909M & 919M) ........................................................................ 1
 13 01-402175-00487 Screw 4-40 x 1/2 Phil. Pan Hd. (909M & 919M) .........................................................................AR
 14 01-402175-07132 Set Screw 8-32 x 1/4 Cup Pt. (909M & 919M) ............................................................................ 2
 15 01-404675-01112 Sensor Assy. (Incls. Items 11 thru 14) (909M & 919M) .............................................................. 1



- 8 -

909 & 919 SERIES SLICERS REPLACEMENT PARTS

F-43176 (March 2009)

TOP COVER

3-4

51-2

7

8
6

19

18

17

9

16

15

14

11

12

13

10

PL-58955



- 9 -

909 & 919 SERIES SLICERS REPLACEMENT PARTS

F-43176 (March 2009)

 TOP COVER

ILLUS. PART NO. NAME OF PART AMT.
PL-58955

 1 01-403775-00442 Guard – Upper Knife .................................................................................................................. 1
 2 01-402175-03320 Mach. Screw 6-32 x 1/4 Pan Hd. ................................................................................................. 1
 3 01-402175-00374 Screw – Tamper Proof ............................................................................................................... 1
 4 01-404975-09241 Bit – Tamper Proof 5/32 Hex ........................................................................................................ 1
 5 01-402275-00573 Bushing – Knife Box .................................................................................................................. 1
 6 01-403375-01077 Pin – Center Plate ...................................................................................................................... 1
 7 01-402375-00139 Plunger ...................................................................................................................................... 1
 8 01-404675-00823 Plate Assy. – Center................................................................................................................... 1
 9 01-404175-00436 Magnet Assy............................................................................................................................... 1
 10 01-403375-01072 Screw – Knife 7/16-20 x 5/8 Hex (SST) ......................................................................................... 1
 11 01-403475-00781 Washer – Knife .......................................................................................................................... 1
 12 01-403875-00025 Ring – Knife Box Cover ............................................................................................................. 1
 13 01-404375-00192 Pulley Assy. – Knife.................................................................................................................... 1
 14 01-402375-00141 Belt – Poly V .............................................................................................................................. 1
 15 01-403475-00765 Cover –Knife Box ....................................................................................................................... 1
 16 01-402175-03452 Mach. Screw 1/4-20 x 5/8 Truss Hd. ............................................................................................. 1
 17 01-403675-00070 Knife – Gravity Feed Slicer ........................................................................................................ 1
 18 01-404575-00831 Guard Assy. – Knife ................................................................................................................... 1
 19 01-403375-01073 Post – Center Plate .................................................................................................................... 1



- 10 -

909 & 919 SERIES SLICERS REPLACEMENT PARTS

F-43176 (March 2009)

BASE UNIT

60

10
9

8

1 2

4-5

3

54

55

7

6

11

12

13

46

45

44

2120

22
23

24

25

3435

33

15

16

17

18
19

27

26

14

36

32

37 THRU 40

42

41
43

56

53
52

47 THRU 51

57
58

59

30

29

28

PL-58956

31



- 11 -

909 & 919 SERIES SLICERS REPLACEMENT PARTS

F-43176 (March 2009)

 BASE UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-58956

 1 01-402175-01775 Cap Screw 3/8-16 x 11/4 Hex Socket Hd. ..................................................................................... 1
 2 01-403375-01070 Bushing – Index ......................................................................................................................... 1
 3 01-403375-01102 Pin – Index Gear Segment ........................................................................................................ 1
 4 01-404375-00196 Segment Assy. – Index (Incls. Item 3)........................................................................................ 1
 5 01-404975-09280 Segment – Index Gear (Incls. Items 2 & 3) ................................................................................ 1
 6 01-404675-00336 Index – Worm Assy. ................................................................................................................... 1
 7 01-402175-05163 Set Screw 5/16-18 Cup Pt. ........................................................................................................... 1
 8 01-403875-00151 Knob – Index .............................................................................................................................. 1
 9 01-402175-00121 Nut 1/2-20 Hex ............................................................................................................................ 1
 10 01-402275-00414 Plug – Hole ................................................................................................................................ 1
 11 01-403875-00137 Cover – Switch ........................................................................................................................... 1
 12 01-402175-00375 Self-Tapping Screw #8 Pan Hd. ................................................................................................. 1
 13 01-402175-01065 Cap Screw 5/16-18 x 11/4 Hex Hd. ................................................................................................ 1
 14 01-402175-03063 Cap Screw 5/16-18 x 7/8 Hex Hd. .................................................................................................. 1
 15 01-402175-01862 Cap Screw 5/16-18 x 1/2 Hex Socket Hd. ..................................................................................... 1
 16 01-403375-00131 Spacer ....................................................................................................................................... 1
 17 01-402275-03065 Lockwasher 5/16 Spring ............................................................................................................... 1
 18 01-402175-05060 Nut 5/16-18 Hex ........................................................................................................................... 1
 19 01-403375-00306 Block – Adjusting Roller ............................................................................................................. 1
 20 01-403375-00304 Bracket – Roller ......................................................................................................................... 1
 21 01-402175-05060 Nut 5/16-18 Hex ........................................................................................................................... 1
 22 01-402275-01061 Washer 5/16 Plain......................................................................................................................... 1
 23 01-404375-00031 Bearing – Roller ......................................................................................................................... 1
 24 01-402275-00091 Washer ....................................................................................................................................... 1
 25 01-403375-00249 Screw – Roller Bearing .............................................................................................................. 1
 26 01-403375-00305 Rail – Square ............................................................................................................................. 1
 27 01-402175-01065 Cap Screw 5/16-18 x 11/4 Hex Hd. ................................................................................................ 1
 28 01-403475-00702 Cover – Cord ............................................................................................................................. 1
 29 01-402175-00105 Self-Tapping Screw 8 x 3/8 Pan Hd. ............................................................................................ 2
 30 01-402175-01665 Mach. Screw 5/16-18 x 11/4 Hex Flat Hd. (909A & 919A) ............................................................. 1
 31 01-402175-01314 Screw 4-40 x 1/2 Pan Hd. (909A & 919A) ................................................................................... 1
 32 01-402375-00177 Cable – Carrier .......................................................................................................................... 1
 33 01-402175-00381 Set Screw 5/16 Flat Pt. ................................................................................................................. 1
 34 01-402175-05061 Jam Nut 5/16-18 Hex ................................................................................................................... 1
 35 01-402175-00107 Lock Nut #10 Hex ...................................................................................................................... 1
 36 01-402175-00106 Set Screw #10 Flat Pt. ............................................................................................................... 1
 37 01-402675-00687 Clip – Cable (909A & 919A) ....................................................................................................... 1
 38 01-402175-00105 Self-Tapping Screw #8 x 3/8 Pan Hd. (909A & 919A) ................................................................. 1
 39 01-402175-01310 Mach. Screw 4-40 x 1/4 Pan Hd. (909A & 919A) ........................................................................ 1
 40 01-402675-00685 Bushing – Cord (909A & 919A) .................................................................................................. 1
 41 01-403375-00336 Plug ............................................................................................................................................ 1
 42 01-402475-00003 Cover – Oil Hole ........................................................................................................................ 1
 43 01-404675-01089 Carriage Assy. ............................................................................................................................ 1
 44 01-403475-00169 Carriage Cover .......................................................................................................................... 1
 45 01-403275-00035 Wick – Oil ................................................................................................................................... 1
 46 01-402275-00053 Bushing ...................................................................................................................................... 1
 47 01-404575-01018 Post Assy. (Manual) ................................................................................................................... 1
 48 01-404975-00457 Legs – Kit (4 In.) (Set Of 4) ........................................................................................................ 1
 49 01-404575-01016 Post Assy. – Lift.......................................................................................................................... 1
 50 01-403875-00228 Foot Assy. – Post ....................................................................................................................... 1
 51 01-404575-01020 Spacer – Foot Assy. (919A, 919E, & 919M) .............................................................................. 1
 52 01-403275-00045 Washer – Rubber ....................................................................................................................... 1
 53 01-403275-00046 Bumper – Rubber ...................................................................................................................... 1
 54 01-402275-03050 Washer ....................................................................................................................................... 1
 55 01-402175-03858 Cap Screw 1/4-20 x 11/4 Hex Socket Hd. ..................................................................................... 1
 56 01-403375-00091 Rail – Slide ................................................................................................................................. 1
 57 01-402275-00092 Ring – Snap ............................................................................................................................... 1
 58 01-403275-00047 Washer – Round Rail ................................................................................................................. 1
 59 01-402175-03442 Mach. Screw 10-24 x 1/2 Truss Hd. ............................................................................................ 1
 60 01-403175-00152 Logo – Berkel ............................................................................................................................. 1



- 12 -

909 & 919 SERIES SLICERS REPLACEMENT PARTS

F-43176 (March 2009)

GAUGE PLATE

4-5

3

1

7

2

14
21

19

23

16

17
18

11

13

109
8

6

15

PL-58944
12

20

22



- 13 -

909 & 919 SERIES SLICERS REPLACEMENT PARTS

F-43176 (March 2009)

 GAUGE PLATE

ILLUS. PART NO. NAME OF PART AMT.
PL-58944

 1 01-402275-00058 Bushing ...................................................................................................................................... 1
 2 01-403375-00296 Rod ............................................................................................................................................ 1
 3 01-403475-00162 Plate – Slide Rod ....................................................................................................................... 1
 4 01-404675-01082 Support Assy. – Gauge Plate (Incls. Items 1, 3, 7, 20, 21, & 22) (909A & 919A) ...................... 1
 5 01-404675-00875 Support Assy. – Gauge Plate (909E, 909M, 919E, & 919M) ..................................................... 1
 6 01-402175-00097 Screw 1/4-20 x 3/4 Hex Hd. (SST) ................................................................................................ 1
 7 01-402275-00058 Bushing ...................................................................................................................................... 1
 8 01-402175-01060 Cap Screw 5/16-18 x 1/2 Hex Hd. ................................................................................................. 1
 9 01-402275-01061 Washer 5/16 Plain ........................................................................................................................1
 10 01-403375-00298 Clamp – Index Link .................................................................................................................... 1
 11 01-402275-03050 Washer ....................................................................................................................................... 1
 12 01-402175-01054 Screw 1/4-20 x 7/8 Hex ................................................................................................................. 1
 13 01-402175-05155 Set Screw 1/4-20 Cup Pt. ............................................................................................................ 1
 14 01-403275-00044 Shim ........................................................................................................................................... 1
 15 01-403775-00146 Base – Gauge Plate ................................................................................................................... 1
 16 01-402175-03381 Screw 6-32 x 5/16 Slotted Pan Hd. (SST) (909A & 919A) ........................................................... 1
 17 SC-055-02 Set Screw 1/4-20 x 1/4 Hdls., Cup Pt. (SST) (909A & 919A) ........................................................ 1
 18 01-403475-01015 Plate – Magnet Lock .................................................................................................................. 1
 19 01-402675-00892 Magnet – Interlock ..................................................................................................................... 1
 20 01-403375-00361 Pin .............................................................................................................................................. 1
 21 01-404575-00101 Index Link – Plate Assy. ............................................................................................................. 1
 22 01-402275-01131 Pin – Groove .............................................................................................................................. 1
 23 01-402175-07142 Set Screw 10-24 x 5/16 Hex Cup Pt. (909A & 919A) ................................................................... 1 



- 14 -

909 & 919 SERIES SLICERS REPLACEMENT PARTS

F-43176 (March 2009)

KNIFE DRIVE MOTOR UNIT

2

PL-58946

10

11

12

3

4

7

5

9

6

8

1

     13
      THRU
       16  



- 15 -

909 & 919 SERIES SLICERS REPLACEMENT PARTS

F-43176 (March 2009)

 KNIFE DRIVE MOTOR UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-58946

 1 01-402275-00087 Clamp – Motor ........................................................................................................................... 1
 2 01-403275-00039 Clip – Speed .............................................................................................................................. 1
 3 01-402175-05152 Set Screw 1/4-20 Cup Pt. ............................................................................................................ 1
 4 01-403375-01099 Pulley – Knife Drive ................................................................................................................... 1
 5 01-402175-05060 Nut 5/16-18 Hex ........................................................................................................................... 1
 6 01-402275-01061 Washer ....................................................................................................................................... 2
 7 01-402175-00378 Set Screw 5/16 Cup Pt ................................................................................................................. 1
 8 01-402275-01061 Washer ....................................................................................................................................... 2
 9 01-402175-05060 Nut 5/16-18 Hex ........................................................................................................................... 1
 10 01-404575-00805 Motor Mount Assy. ..................................................................................................................... 1
 11 01-404575-00097 Pivot Assy. – Motor .................................................................................................................... 1
 12 01-402175-01760 Cap Screw 5/16-18 x 1/2 Hex Socket Hd. ..................................................................................... 1
 13 01-404175-00511 Motor (115 V., 60 Hz.) (2 Speed) (909A & 919A) ....................................................................... 1
 14 01-404175-00588 Motor (115 V., 60 Hz.) (1 Speed) (909E, 909M, 919E, & 919M) ................................................ 1
 15 01-402675-00924 Relay (Sinpac) ........................................................................................................................... 1
 16 01-402675-00925 Timer – A Motor .......................................................................................................................... 1



- 16 -

909 & 919 SERIES SLICERS REPLACEMENT PARTS

F-43176 (March 2009)

KNIFE BOX

26
27

24

28

23

29
16

18
19 20

21

22

17

25

8
9

10

4
5 

1
2

3

7

6

14

13

12

11

15

PL-58954



- 17 -

909 & 919 SERIES SLICERS REPLACEMENT PARTS

F-43176 (March 2009)

 KNIFE BOX

ILLUS. PART NO. NAME OF PART AMT.
PL-58954

 1 01-402175-03063 Cap Screw 5/16-18 x 7/8 Hex Hd. (Knife Box Mount) .................................................................... 1
 2 01-402275-03065 Lockwasher 5/16 Spring ............................................................................................................... 1
 3 01-404575-01012 Box – Knife With Bushings ........................................................................................................ 1
 4 01-402175-03756 Cap Screw 1/4-20 x 11/4 Hex Socket Hd. ..................................................................................... 1
 5 01-403475-00773 Plug – Hole ................................................................................................................................ 1
 6 01-402175-05154 Set Screw 1/4-20 Cup Pt.. ........................................................................................................... 1
 7 01-402175-07052 Crown Nut 1/4-20 Low ................................................................................................................. 1
 8 01-402175-01060 Cap Screw 5/16-18 x 1/2 Hex Hd. ................................................................................................. 1
 9 01-403275-00060 Hook – Carriage ......................................................................................................................... 2
 10 01-403275-00061 Spring – Extension ..................................................................................................................... 1
 11 01-402175-03441 Mach. Screw 10-24 x 3/8 Truss Hd. ............................................................................................ 1
 12 01-403475-00363 Hinge – Lower Defl ector ............................................................................................................ 1
 13 01-403375-00291 Pin – Defl ector Stop ...................................................................................................................1
 14 01-402175-07152 Set Screw 1/4-20 x 5/16 Phil. Hd. (SST) ........................................................................................ 1
 15 01-402175-03641 Mach. Screw 10-24 x 3/8 Flat Hd. ............................................................................................... 1
 16 01-403475-00156 Hinge – Upper ............................................................................................................................ 1
 17 01-402275-01122 Pin – Grooved 1/8 x 3/8 ................................................................................................................ 1
 18 01-402275-00065 Pin – Grooved 1/8 x 3/4 ................................................................................................................ 1
 19 01-403875-00138 Defl ector – Slice (Incls. Items 18 thru 22) .................................................................................. 1
 20 01-402275-00066 Self-Tapping Screw 6 x 1/4 Phil. Pan Hd. .................................................................................... 1
 21 01-402275-03020 Washer ....................................................................................................................................... 1
 22 01-403375-00311 Pin .............................................................................................................................................. 1
 23 01-402275-03050 Washer ....................................................................................................................................... 1
 24 01-402175-05051 Jam Nut 1/4-20 x 5/32 Hex ............................................................................................................ 1
 25 01-403675-00071 Cover – Large Hole .................................................................................................................... 1
 26 01-403675-00072 Cover ......................................................................................................................................... 1
 27 01-402175-01764 Cap Screw 5/16-18 x 1 Hex Socket Hd. ....................................................................................... 1
 28 01-403775-00147 Cover – Gauge Plate Support .................................................................................................... 1
 29 01-404575-00808 Plate Assy. – Gauge................................................................................................................... 1



- 18 -

909 & 919 SERIES SLICERS REPLACEMENT PARTS

F-43176 (March 2009)

PRODUCT TABLE

20

17

18-19

14

15-16

13 12

11

10

9

24
25

26 THRU 29

30

8

7

6

5

4

3

2

1

23

22

21

32

33

31

34-35

36

39

40

41

37

38

PL-58953



- 19 -

909 & 919 SERIES SLICERS REPLACEMENT PARTS

F-43176 (March 2009)

 PRODUCT TABLE

ILLUS. PART NO. NAME OF PART AMT.
PL-58953

 1 01-404675-01014 Pusher Assy. – Meat .................................................................................................................. 1
 2 01-402275-00043 Knob .......................................................................................................................................... 1
 3 01-403375-00244 Spacer ....................................................................................................................................... 1
 4 01-402175-03052 Cap Screw 1/4-20 x 5/8 Hex Hd. ................................................................................................... 1
 5 01-402275-00045 Bearing 1/16 ................................................................................................................................. 1
 6 01-403275-00029 Spring – Compression ............................................................................................................... 1
 7 01-403375-01064 Shaft – Meat Pusher .................................................................................................................. 1
 8 01-402275-00438 Washer ....................................................................................................................................... 1
 9 01-403375-01149 Guide – Pusher Position ............................................................................................................ 1
 10 01-403275-00111 Washer ....................................................................................................................................... 1
 11 01-402175-03441 Mach. Screw 10-24 Truss Hd. ................................................................................................... 1
 12 01-403375-01147 Pin – Table Adjustment .............................................................................................................. 1
 13 01-402175-03620 Mach. Screw 6-32 Flat Hd. (SST) .............................................................................................. 4
 14 01-403475-01007 Plate – Cover Support Arm ........................................................................................................ 1
 15 01-403375-01344 Pin – Lock (909A & 919A) .......................................................................................................... 1
 16 01-403375-01371 Plug – Table Support Arm (909E, 909M, 919E, & 919M) .......................................................... 1
 17 01-402275-00574 Spring – Lock Pin ....................................................................................................................... 1
 18 01-404675-01080 Support Assy. – Table (909A & 919A) ........................................................................................ 1
 19 01-404675-01103 Support Assy. – Table (909E, 909M, 919E, & 919M) ................................................................. 1
 20 01-402175-01765 Cap Screw 5/16-18 x 11/4 Hex Socket Hd. .................................................................................... 1
 21 01-402175-00392 Cap Screw 3/8-16 x 1/2 Hex Hd (SST) ......................................................................................... 1
 22 01-404675-01020 Bracket Assy – Meat Table......................................................................................................... 1
 23 01-402275-03050 Washer ....................................................................................................................................... 4
 24 01-402175-07052 Crown Nut 1/4-20 Low ................................................................................................................. 4
 25 01-402275-00063 Knob – Meat Table ..................................................................................................................... 1
 26 01-402175-00440 Set Screw 3/8-16 x 2 Hex Hd. ..................................................................................................... 1
 27 01-402175-05071 Jam Nut 3/8-16 Hex..................................................................................................................... 1
 28 01-402675-00688 Magnet – Cylindrical .................................................................................................................. 1
 29 01-402175-07151 Set Screw 1/4-20 x 1/4 Cup Pt. (SST) .......................................................................................... 1
 30 01-402175-03452 Mach Screw 1/4-20 x 5/8 Truss Hd. .............................................................................................. 2
 31 01-403475-00811 Bracket – Ergonomic Handle ..................................................................................................... 1
 32 01-402275-00066 Self-Tapping Screw 6 x 1/4 Hex Hd ............................................................................................. 1
 33 01-402175-07072 Crown Nut 3/8-16 Low ................................................................................................................. 1
 34 01-403875-00148 Handle – Table ........................................................................................................................... 1
 35 01-404975-00360 Kit – Ergonomic Handle (Incls. Items 30 thru 34) ...................................................................... 1
 36 01-404575-00947 Meat Table Assy. ........................................................................................................................ 1
 37 01-403875-00167 Pad – Nylon Lock/Wear ............................................................................................................. 1
 38 01-402175-00196 Set Screw 1/4-28 x 1/2 Cup Pt. ..................................................................................................... 1
 39 01-403275-00043 Washer – Spring ........................................................................................................................ 1
 40 01-403475-00164 Hook – Meat Pusher (LH) .......................................................................................................... 1
 41 01-403375-00333 Screw Hex Hd. ........................................................................................................................... 1
  01-404675-01021 Table Assy. – Product (Incls. Items 1, 4, 6 thru 11, 21 thru 29, & 31 thru 36) ............................ 1



- 20 -

909 & 919 SERIES SLICERS REPLACEMENT PARTS

F-43176 (March 2009)

 POWER STROKE

ILLUS. PART NO. NAME OF PART AMT.
PL-58952

 1 01-402175-01267 Screw 5/16-18 x 2 Hex Hd. .......................................................................................................... 2
 2 01-402175-01270 Screw 5/16-18 x 3 1/2 Hex Hd. ...................................................................................................... 1
 3 01-402175-01065 Cap Screw 5/16-18 x 11/4 Hex Hd. ................................................................................................ 1
 4 01-402275-01061 Washer ....................................................................................................................................... 1
 5 01-404375-00137 Sheave Assy. ............................................................................................................................. 1
 6 01-402275-03065 Lockwasher 5/16 Spring ............................................................................................................... 1
 7 01-402175-05060 Nut 5/16-18 Hex ........................................................................................................................... 1
 8 01-404675-00811 Sheave & Bracket Assy. (Incls. Items 3 thru 7) .......................................................................... 1
 9 01-402175-03062 Cap Screw 5/16-18 x 3/4 ............................................................................................................... 2
 10 01-403375-01088 Spacer – Sheave Bracket .......................................................................................................... 1
 11 01-402275-03065 Lockwasher 5/16 Spring ............................................................................................................... 1
 12 01-402175-05060 Nut 5/16-18 Hex ........................................................................................................................... 1
 13 01-402275-01060 Washer ....................................................................................................................................... 1
 14 01-402275-03065 Lockwasher 5/16 Spring ............................................................................................................... 1
 15 01-402175-05060 Nut 5/16-18 Hex ........................................................................................................................... 1
 16 01-403275-00128 Shim – Washer (Thin) ................................................................................................................ 1

MOTOR

3

    2     1  

   81 

   80 

   79

   76

   78

   75

   77

4

5
6

7

8

10

9

11

12

13

36

33

32
31

37

38

39

40

41

14
15

26

30

25

34
35

43 42
27

28

29

23

44
45
46

24

16-1772-73-74

69-70

65-66

64

18

68

67

63

61
51

53

54

48

47

20
22

19

21

49

50

57

56

55

58-59-60

52

62

71

PL-58952



- 21 -

909 & 919 SERIES SLICERS REPLACEMENT PARTS

F-43176 (March 2009)

POWER STROKE (CONT.)

ILLUS. PART NO. NAME OF PART AMT.
PL-58952

 17 01-403275-00018 Washer (Thick) ........................................................................................................................... 1
 18 01-404375-00188 Arm Assy. – Drive....................................................................................................................... 1
 19 01-402175-05040 Nut 10-24 Hex ............................................................................................................................ 1
 20 01-402375-00144 Bearing – Rod End .................................................................................................................... 1
 21 01-403275-00084 Spring – Compression ............................................................................................................... 1
 22 01-404375-00197 Link Assy. – Shift (Long) ............................................................................................................ 1
 23 01-403275-00006 Key – Woodruff .......................................................................................................................... 1
 24 01-402175-01065 Cap Screw 5/16-18 x 11/4 Hex Hd. ................................................................................................ 2
 25 01-402275-00028 Washer ....................................................................................................................................... 1
 26 01-402375-00143 Bearing – Rod End .................................................................................................................... 1
 27 01-404675-00840 Link Assy. – Carriage (Short) ..................................................................................................... 1
 28 01-402375-00144 Bearing – Rod End .................................................................................................................... 1
 29 01-402175-05152 Set Screw 1/4-20 Cup Pt. ............................................................................................................ 1
 30 01-403775-00373 Sheave – Gear Box ................................................................................................................... 1
 31 01-402375-00133 Belt ............................................................................................................................................. 1
 32 01-403375-01083 Sheave ....................................................................................................................................... 1
 33 01-402375-00138 Belt – Poly V 4 x 40 ................................................................................................................... 1
 34 01-404675-00925 Lever & Bracket Assy. (Incls Items 35 thru 43) .......................................................................... 1
 35 01-404575-00865 Lever Assy. – Shift ..................................................................................................................... 1
 36 01-402175-00210 Cap Screw 1/4-28 x 7/8 Hex Hd. ................................................................................................... 1
 37 01-402275-00408 Shim – Washer .......................................................................................................................... 1
 38 01-403275-00025 Washer – 7/16 Spring ................................................................................................................... 1
 39 01-403375-01151 Spacer – Shift Lever .................................................................................................................. 1
 40 01-403575-00063 Bracket ....................................................................................................................................... 1
 41 01-402175-00265 Nut 1/4-28 Hex ............................................................................................................................ 1
 42 01-402275-00051 Pin –Spring ................................................................................................................................ 1
 43 01-403875-00026 Knob – Half ................................................................................................................................ 2
 44 01-402375-00010 Bearing – Ball ............................................................................................................................ 1
 45 01-404375-00191 Crank Assy. (Incls Items 44 & 46) .............................................................................................. 1
 46 01-403275-00010 Washer – Flat ............................................................................................................................. 1
 47 01-402675-00562 Bushing ...................................................................................................................................... 1
 48 01-402275-00123 Nut #10 U Type .......................................................................................................................... 1
 49 01-402175-03442 Mach Screw 10-24 x 1/2 Truss Hd. ............................................................................................. 1
 50 01-403475-00783 Shield – Base ............................................................................................................................. 1
 51 01-402175-05060 Nut 5/16-18 Hex ........................................................................................................................... 1
 52 01-402175-05060 Nut 5/16-18 Hex ........................................................................................................................... 1
 53 01-403275-00018 Washer ....................................................................................................................................... 2
 54 01-402175-05060 Nut 5/16-18 Hex ........................................................................................................................... 1
 55 01-402175-01264 Screw 5/16-18 x 11/4 Hex Hd. ....................................................................................................... 1
 56 01-404575-00075 Drive Assy. – Arm Pad ............................................................................................................... 1
 57 01-402175-00424 Screw #2 x 3/8 Hex Hd. ............................................................................................................... 2
 58 01-404575-00866 Plate Assy. – Shift ...................................................................................................................... 1
 59 01-403175-00571 Plate – Stroke ............................................................................................................................ 1
 60 01-403475-00835 Plate – Shift ............................................................................................................................... 1
 61 01-402175-01863 Cap Screw 5/16-18 x 7/8 Hex Hd. ................................................................................................. 2
 62 01-402375-00143 Bearing – Rod End .................................................................................................................... 1
 63 01-402275-00028 Washer ....................................................................................................................................... 1
 64 01-403275-00018 Washer ....................................................................................................................................... 1
 65 01-404375-00193 Arm Assy. – Engagement........................................................................................................... 1
 66 01-402275-00022 Bushing ...................................................................................................................................... 1
 67 01-403275-00032 Washer ....................................................................................................................................... 1
 68 01-403375-00227 Rod – Control ............................................................................................................................. 1
 69 01-402175-05040 Nut 10-24 Hex ............................................................................................................................ 1
 70 01-409664-00060 Washer ....................................................................................................................................... 1
 71 01-402275-00021 Bushing ...................................................................................................................................... 1
 72 01-402275-00024 Roller ......................................................................................................................................... 1
 73 01-402275-00029 Rivet ........................................................................................................................................... 1
 74 01-403275-00023 Bushing ...................................................................................................................................... 1
 75 01-402175-01065 Cap Screw 5/16-18 x 11/4 Hex Hd. ................................................................................................ 1
 76 01-402275-01061 Washer ....................................................................................................................................... 1
 77 01-402175-05060 Nut 5/16-18 Hex ........................................................................................................................... 1
 78 01-402275-03065 Lockwasher 5/16 Spring ............................................................................................................... 2
 79 01-402275-01060 Washer ....................................................................................................................................... 1
 80 01-403375-00223 Spacer – Sheave Support Bracket ............................................................................................ 1
 81 01-403475-00324 Support – Sheave Bracket ......................................................................................................... 1



- 22 -

909 & 919 SERIES SLICERS REPLACEMENT PARTS

F-43176 (March 2009)

LIFT ASSEMBLY (909 SERIES)

PL-58942

12

13

23

19

11

6
7

5
4

3

2

1

10

9

8

17 16

15

14

20

18
21

22



- 23 -

909 & 919 SERIES SLICERS REPLACEMENT PARTS

F-43176 (March 2009)

 LIFT ASSEMBLY (909 SERIES)

ILLUS. PART NO. NAME OF PART AMT.
PL-58942

 1 01-402175-03341 Mach. Screw 10-24 x 3/8 Pan Hd. ............................................................................................... 1
 2 01-409405-00030 Shim ........................................................................................................................................... 2
 3 01-404375-00199 Arm Assy. – Lift .......................................................................................................................... 1
 4 01-402175-07050 Nut 1/4-20 Hex ............................................................................................................................ 1
 5 01-402275-03055 Lockwasher 1/4 Spring ................................................................................................................ 1
 6 01-402375-00145 Rachet ....................................................................................................................................... 1
 7 01-402275-00437 Spacer – Rachet ........................................................................................................................ 1
 8 01-404575-00824 Bracket Assy. – Rachet .............................................................................................................. 1
 9 01-403175-00618 Plate – Lift Instruct ..................................................................................................................... 1
 10 01-402175-00257 Self-Tapping Screw #2 x 1/4 Rd. Hd., Type U ............................................................................. 2
 11 01-402175-05143 Set Screw 10-24 Cup Pt. ........................................................................................................... 1
 12 01-402275-00042 Knob – 3/8 Female ...................................................................................................................... 1
 13 01-404575-00825 Handle Assy. .............................................................................................................................. 1
 14 01-402175-03657 Mach. Screw 1/4-20 x 11/2 Hex Flat Hd. ....................................................................................... 1
 15 01-403175-00613 Plate – Lever .............................................................................................................................. 1
 16 01-402175-00257 Self-Tapping Screw #2 x 1/4 Rd. Hd., Type U ............................................................................. 2
 17 01-403275-00006 Key – Special Woodruff ............................................................................................................. 1
 18 01-403375-01197 Handle – Stop Pin ...................................................................................................................... 1
 19 01-410308 Key – Woodruff .......................................................................................................................... 1
 20 01-402175-03457 Mach. Screw 1/4-20 x 11/2 Truss Hd. ........................................................................................... 1
 21 01-402275-03055 Lockwasher 1/4 Spring ................................................................................................................ 1
 22 01-402175-07050 Nut 1/4-20 Hex ............................................................................................................................ 1
 23 01-402275-03578 Pin – Roll ................................................................................................................................... 1



- 24 -

909 & 919 SERIES SLICERS REPLACEMENT PARTS

F-43176 (March 2009)

LIFT ASSEMBLY (919 SERIES)

PL-58943

17

18

11

8
7

10

9

6

5 4

3

1-2

12

14

16

15

13



- 25 -

909 & 919 SERIES SLICERS REPLACEMENT PARTS

F-43176 (March 2009)

 LIFT ASSEMBLY (919 SERIES)

ILLUS. PART NO. NAME OF PART AMT.
PL-58943

 1 01-404375-00198 Arm Assy. – Lift .......................................................................................................................... 1
 2 01-403475-00787 Cover – Rachet .......................................................................................................................... 1
 3 01-402175-03341 Mach. Screw 10-24 x 3/8 Pan Hd. ............................................................................................... 1
 4 01-409405-00030 Shim ........................................................................................................................................... 2
 5 01-402175-05143 Set Screw 10-24 Cup Pt. ........................................................................................................... 1
 6 01-402175-07050 Nut 1/4-20 Hex ............................................................................................................................ 1
 7 01-402275-03055 Lockwasher 1/4 Spring ................................................................................................................ 1
 8 01-402375-00145 Rachet ....................................................................................................................................... 1
 9 01-402275-00439 Spacer – Rachet ........................................................................................................................ 1
 10 01-402175-03457 Mach. Screw 1/4-20 x 11/2 Truss Hd. ........................................................................................... 1
 11 01-410308 Key – Woodruff .......................................................................................................................... 1
 12 01-403275-00006 Key – Special Woodruff ............................................................................................................. 1
 13 01-402175-00257 Self-Tapping Screw #2 x 1/4 Rd. Hd., Type U ............................................................................. 2
 14 01-403175-00613 Plate – Lever .............................................................................................................................. 1
 15 01-402175-00257 Self-Tapping Screw #2 x 1/4 Rd. Hd., Type U ............................................................................. 2
 16 01-403175-00618 Plate – Lift Instruct ..................................................................................................................... 1
 17 01-402275-00042 Knob – 3/8 Female ...................................................................................................................... 1
 18 01-404575-00826 Handle Assy. .............................................................................................................................. 1



- 26 -

909 & 919 SERIES SLICERS REPLACEMENT PARTS

F-43176 (March 2009)

SHARPENER ASSEMBLY

16

12

PL-58949

34

1

4

33

32

6

8

910

11

13

14

15

7

17
18

21

19
20

31

30

29

28

25

26
27

24

23

22

5

3

2



- 27 -

909 & 919 SERIES SLICERS REPLACEMENT PARTS

F-43176 (March 2009)

 SHARPENER ASSEMBLY

ILLUS. PART NO. NAME OF PART AMT.
PL-58949

 1 01-403175-00638 Logo – Sharpener ...................................................................................................................... 1
 2 01-404575-00832 Handle Assy. – Sharpener ......................................................................................................... 1
 3 01-403375-01355 Nut – Sharpener Frame Cover .................................................................................................. 1
 4 01-403875-00225 Cover – Sharpener .................................................................................................................... 1
 5 01-402275-00445 Ring – Retaining ........................................................................................................................ 1
 6 01-403875-00226 Frame – Sharpener .................................................................................................................... 1
 7 01-403375-01349 Bearing – Sharpening Stone ...................................................................................................... 1
 8 01-403375-01118 Spindle – Inside ......................................................................................................................... 1
 9 01-403675-00075 Stone – Inside Deburr ................................................................................................................ 1
 10 01-402275-03050 Washer ....................................................................................................................................... 1
 11 01-402175-00387 Nut M6 x 1 Hex .......................................................................................................................... 1
 12 01-402275-03050 Washer ....................................................................................................................................... 1
 13 01-402175-00388 Nut M6 x 1 Hex (LH) .................................................................................................................. 1
 14 01-403675-00076 Stone – Outside ......................................................................................................................... 1
 15 01-403375-01119 Spindle – Outside ...................................................................................................................... 1
 16 01-402175-00384 Screw M5 x 8 Slotted Pan Hd. ................................................................................................... 1
 17 01-402275-03040 Washer ....................................................................................................................................... 1
 18 01-403375-01351 Screw – Link .............................................................................................................................. 1
 19 01-402175-00386 Nut M5 x 8 Hex .......................................................................................................................... 1
 20 01-402175-00385 Cap Screw M5 x 8 Hex Hd. ....................................................................................................... 1
 21 01-403475-00789 Plate – Sharpener Position ........................................................................................................ 1
 22 01-403275-00228 Spring – Deburring Stone .......................................................................................................... 1
 23 01-403375-01350 Bearing – Deburring Stone ........................................................................................................ 1
 24 01-402275-00444 Ring – Retaining ........................................................................................................................ 1
 25 01-402175-00382 Screw M4 x 7 Pan Hd. ............................................................................................................... 1
 26 01-402275-00443 Ring – Retaining ........................................................................................................................ 1
 27 01-403475-00791 Link – Sharpening Stone ........................................................................................................... 1
 28 01-402275-00441 Washer ....................................................................................................................................... 1
 29 01-403475-01009 Handle – Sharpener ................................................................................................................... 1
 30 01-403375-01120 Spindle – Bellcrank .................................................................................................................... 1
 31 01-403275-00212 Spring – Torsion ......................................................................................................................... 1
 32 01-402275-00444 Ring – Retaining ........................................................................................................................ 1
 33 01-402175-00397 Screw M4 x 16 Pan Hd. ............................................................................................................. 1
 34 01-402275-01037 Lockwasher ................................................................................................................................ 1
  01-404675-01084 Cover Assy. – Sharpener (Incls. Items 1 thru 5) ........................................................................ 1
  01-404975-00375 Sharpener Kit ............................................................................................................................. 1
  01-404675-01081 Sharpener Assy. (Without Cover) (Incls. Items 5, 6, 7, 16 thru 19, 21, & 22) ............................ 1
  01-404675-01085 Sharpener Assy. (With Cover) (Incls. Items 1 thru 9, 11, 13 thru 29, 31, & 32) ......................... 1



FORM 43176 MARCH 2009 PRINTED IN U.S.A.

909 & 919 SERIES SLICERS REPLACEMENT PARTS


	ELECTRICAL COMPONENTS (909A & 919A)
	ELECTRICAL COMPONENTS (909E, 909M, 919E, & 919M)
	TOP COVER
	BASE UNIT
	GAUGE PLATE
	KNIFE DRIVE MOTOR UNIT
	KNIFE BOX
	PRODUCT TABLE
	POWER STROKE
	LIFT ASSEMBLY (909 SERIES)
	LIFT ASSEMBLY (919 SERIES)
	SHARPENER ASSEMBLY


<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles false
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Gray Gamma 2.2)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile ()
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket true
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams true
  /MaxSubsetPct 99
  /Optimize true
  /OPM 1
  /ParseDSCComments false
  /ParseDSCCommentsForDocInfo false
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo false
  /PreserveFlatness true
  /PreserveHalftoneInfo true
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts false
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile (None)
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 150
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 600
  /ColorImageDepth 8
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /FlateEncode
  /AutoFilterColorImages false
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 150
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 600
  /GrayImageDepth 8
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /FlateEncode
  /AutoFilterGrayImages false
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 2400
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.00000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects true
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile (None)
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /False

  /SyntheticBoldness 1.000000
  /Description <<
    /JPN <FEFF3053306e8a2d5b9a306f300130d330b830cd30b9658766f8306e8868793a304a3088307353705237306b90693057305f00200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e30593002>
    /DEU <>
    /FRA <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
    /ENU (Moore Wallace - RRD Job Options for High-Resolution PDFs)
  >>
>> setdistillerparams
<<
  /HWResolution [2540 2540]
  /PageSize [792.000 1224.000]
>> setpagedevice


